180002280586

P =i 50

National Research Center of Te

iy

' l@ggechn

]

l

il

1

|

|

\\\\\\\uin f.lf/,l// i f‘ B‘-l ]‘J\ - ]_
[M :A: : SNyl ’\ If b 3
% CNAS ?Emsﬂrrme
’%,,j;ﬁ\\&‘* \-’ CNAS L0690
*;_L’\ QM ?X 1
TEST REPORT
H 085 (M): WT2019B03F00608
ZHG AL L AR B RR A TR )
Entrusted by ' :
FE AR : NBT % HeeREaR
Sample Name '
LTSIk BRI I
Test Type
e : K \Pv
B KX & BV %ﬁl 7 W SR

es for Building Materials




B W

180002280588 (Test Report)

Fl g5 : WI2019B03F00608 1R 2|
BEREHE | 7575 pman RIHE | meen
RGN | S AR ETRAHA rrm.\cﬂ' [ —HAT
EFRRNL | AR AR FM\%J FEmRES G A
%#Elﬁ,ﬁ 2019 409 A 18 8 FamBE 1kg
i@%ﬁq 2019 # 09 f 10 H . 5 HH% 6kg/A7

IR | 5400057 8 BB RdE AR T

KIEIME | =4 R BT AR

*#ﬁ%ﬁé’é %Jﬂuﬂ""v A, ¥

G g 45 1

ByE: #Hemps: MTX-801 A EF2

i f& \’gj : ﬁ’ilff % Hl: \/\;\f

#QA%ﬂE}N ICETEHHXE D EEMrEE B 65728538 R4 100024

TE B




I X HUA B 0

(National Research Center of Testing Techniques for Building Materials )

i Wk &

(Test Report)
HFOh4RS: WT2019B03F00608 Fo2mW H2 ],
s I H LR S A&
= aie 350
1| ZRABTRE JC/T 2110-2012
{ions/cm?)
AN 3570

(A TFT=AH)

| BiE: 1. ZORFAHELBER 1nd: 2. Eod& 0.500kg, &R)AE 4 H (500mm x
500mm AL ), FIRS REMK; 3. ZARBTREAHSMAEN 2h EHLEE,

AIRE LR

K pr bl JER MK S ERMBEREE  HiE. 65728538 HI4E: 100024

clt Eesm




e B
Notice

1. ARETH L “RIGE R RIssEE TR
This test report is invalid without the seal.

2. KRGS “dnmlc B HEET SR
This test report is invalid without the signatures of the related persons.

3. AREIRS HaHEITR.
This test report is invalid if erased, altered or copied partially.

4. WAMRSLAFU, N TRERE 2 B+ H AR AT ORE, aia sz
Any doubt should inform us within 15 days after receiving the test report.
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(R 3 _
The commissioned testing samples and commission information are provided by the
applicant. The results shown in the test report refer only to the sample(s) tested unless
otherwise stated. Identifying autheﬁgic-ity_p_ﬁ the supplied samples and information is
out of our responsibility. o O
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This test report is printed on anti-counterfeiting paper. Its copy should have grid
shading. The numbers on the back of the data sheet are random numbers not related

with the report.
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ik (Web ) : http://www.cbmte.com  www.chinabmnet.com www.cte.ac.cn
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